
(20) 3600 RPM INDUSTRIAL 

ILLUSTRATED PARTS LIST 

Replacement Parts List for K3000  I 

Figure 1 - Replacement Parts Illustration - 

REF. 
NO. 

PARTS ORDERING INFORMATION REQUIRED 

PARTNO. 
920 
936 
937 
938 

1 To fill your order for service parts, please advise the complete Generator 

me model number and serial number, part number(s), and part description. If in 
doubt, consult the factory prior to placing the order. Send all parts orders 
to WINCO, Division of Dyna Technology, Inc., 225 South Cordova Ave., 
Le Center, MN 56057. 

QTY. 
.*l 6263Iy 
61860 
61859 
61858 

DESCRIPTION 
1 
1 
1 
1 

Muffler 
Exhaust clamp 
Muffler clamp 
Muffler brace 



. - a: !  5 1 1 L L 1 :  r/!:::,cil - /<cLu;cs~[:; fnrf 

Figure 2 - Replacement Parts lllustration - Eh4. ~ R G  , 1.,4aiOQ T/L r 6.3955 
,. \ , ., 1.z 4.. . :: !'.,L?> :. 1 ,  % <: &: -,.,< i-:? t:- ,. . -1 ~ e ~ l a c e m e n t  pa is  List for ~ o d i  K ~ O O O  

REF. 
NO. 
001" 
002* 
003" 

QTY. 
1 
1 
1 

DESCRIPTION 
End bracket 
Armature ZZOZ,~; -S~ o,,,,ly 
Bearing 

1 
1 
2 
2 
1 
5 
1 
5 
1 
1 
2 
8 
1 
1 
5 
1 

2-1 1 
1 
4 
4 
1 

1 
1 
1 

REF. 
NO. 

411 
431 
432 

DESCRIPTION 
Nut 114"-20 
Lockwasher 114" split 
Lockwasher 5/16" split 

PARTNO. 
638 
479 
480 

Field coil 
Field coil 
Poleshoe 
Pole shoe retainer 
Field shell 
Brush assembly 
Brush mounting plate 
Brush holder 
AC capacitor 
Brush mounting plate 
Rectifier (full wave) 
Fiber spacer 
Brush rack assembly 
Brush rack assembly 
Barrier spacers 
Rectifier (half wave) 
End cover 
Cradle 
Rubber feet 
Steel cap 
Control box mounting 

bracket 
Exhaust flange 
Exhaust elbow 
Exhaust half nipple 

PARTNO. 
43887 
61 777-0 
55223 

441 A 
4418 
442 
443 
444 
447 
461 
462 
463 
465 
467 
469 
470 
471 
473 
480 
491 
601 
604 
607 
930 

931 
932 
933" 

Capscrew 5/16" - 24 x 7/8" 
Stud 
Lockwasher 
Flatwasher 
Hex nut 5/16" - 24 
Capscrew 3/8" - 16 x 11/2" 
Lockwasher 5/6" split 
Capscrew 1 /4" - 20 x 1 %" 
Machine screw 

#8-32 x 1-511 6" 
Lockwasher #8 split 
Hex nut #8-32 
Machine screw 

#8-32 x 5/16" 
Locknut 1 /4" - 20 
Cover 
Control box back 
LED assembly .-&b 4 If 
LED assembly + p; 
Battery plug 
Duplex receptacle 
Front panel bare 
Circuit breaker 
Circuit breaker : 5  ;:lrn,> 
Fan 
Thurbolt 
available locally 

004* 

QTY. 
3 
3 
4 

61 778 
61778-1 
53612 
53613 
53614 
23607 
56315 
59690 
41221 
56315 
53976 
23532 
61799 
61799-1 
59688 
61663 
64-856-563 
61846 
20191 
21077 
61815 

61865 
561 15 
59312-6 

55576 4 
3 
1 
1 
1 
4 
1 
4 
6 

6 
6 
10 

4 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 

items, 

005 23817 
006 1 55224 
007 
008" 
009" 
O l O *  
01 I* 
012" 

013* 
014* 
015* 

016" 
201 
212 
233A 
2338 
234 
248 
249 
258 1 402 

* Standard 

23558 
23605 
91658-3 
480 
20667-1 
23598 

6376 
5113 
40746 . 

61'773 
61818 
61816 
61871-1 
61872 
61641 
24749 
61817-1 
91286-6 
91940-1 
54967 
23197-3 

hardware 


